Dosko Brush Chipper 510SD

510SD

Hydraulic Components

Item Part No. Description Qty
1 30251 Hydraulic Pump 5.7GPM 1
2 30266 Fitting 8 MJ x 12 MP 3
3 30701 Fitting 10 MB x 8 MJ 3
4 30260 Hose 33" 1
5 30267 Fitting 8 MB x 8 MJ 1
6 30261 Hose 32" 1
7 30268 Fitting 8 MJ x 8 MP 3
8 29248 Cartridge Valve Assembly 1
29249 Cartridge Only 1
29250 Coil Only 1
9 30269 Nipple 8 MP x 8 MB 1
10 30270 Elbow 8 MP x 8 FP90 1
11 30271 Fitting 12 MB x 12 MJ90 1
12 29204 Speed Control Valve 1
13 30263 Hose 87" 1
14 29202 Direction Control Valve 1
15 30262 Hose 55" 1
16 29207 Hydraulic Motor 28CU 2
17 30264 Hose 56" 1
18 30265 Hose 79" 1
19 30272 Fitting (T) MJ FJ x MJT8 2
20 30258 Hose 19"  1
21 30259 Hose 24" 1
22 30273 Fitting 8 MJ x 8 MP90 1
23 29208 Filter Assembly 1
24 29209 Filter Cartridge
25 30155 Tank 1
26 29210 Filler Cap 1
27 29211 Screen 1
28 29223 Fitting 12 MJ x 16 MP 1
29 29225 Plug 1
30 30702 Fitting 8 MB x 8 MJ90 1

Pump Mount

 

Item Part No. Description Qty
1 30251 Hydraulic Pump 5.7 GPM 1
2 50856 Key 1
3 30213 Bushing 1
4 30214 Belt 1
5 30212 Pulley 1
6 50415 Bolt 3/8-16 x 2 1/2 Full Thread 1
7 50021 Nut Plain 3/8-16 1
8 50022 Lock Nut 3/8-16 5
9 50110 Washer USS 3/8 3
10 30014 Pump Mount Weldment 1
11 50403 Bolt 3/8-16 x 1 1/4 2

Main Frame Assembly

Item Part No. Description Qty
1 30012 Main Frame Weldment 1
2 28255 Tongue Jack With Pad 1
3 28257 Jack Keeper Pin 1
4 28258 Safety Chain 1
5 28259 Electrical Plug 1
6 30218 Electrical Harness 1
7 30158-G Fuel Tank - Gas 1
30158-D Fuel Tank - Diesel 1
8 29210 Filler Cap 2
9 30155 Hydraulic Tank 1
10 30219 Fuel Line 1
11 30171 Bolt on Fender 2
12 30222 Wheel 2
13 30223 Tire 2
14 30224 Axle Assy (Plain) 1
15 30222 Dust Cap 2
16 50961 Cotter Pin 2
17 30234 Castle Nut 2
18 30235 Bearing 4
19 30236 Hub 2
20 30237 Dust Seal 2
21 30225 Lief Spring 2
22 30226 Hanger 2
23 29113 Light Guard LH 1
24 29249 Modular Lamp LH 1
25 30190 Rear Support Stand 1
26 50962 Lock Pin 1
27 50963 Safety Pin 1
28 50803 Bolt 3/4-10 x 1 1/2 1
29 29114 Light Guard RH 1
30 29250 Modular Lamp RH 1
31 28265 Battery 1
32 30220 Positive Lead 1
33 30221 Negative Lead 1
34 30192 Belt Guard Filler 1
35 30164 Belt Guard 1
36 30189 SMART FEED Cover 1
37 29253 SMART FEED Fuse 1
38 29251 SMART FEED Controller 1
39 29252 SMART FEED Sensor 1
40 30375 30 HP Kubota Engine 1
41 30376 Oil Filter 1
42 30377 Fuel Filter 1
43 30378 Shroud, Flywheel 1
44 30379 Stub Shaft 1
45 30208 Pulley Engine Hyd. Pump 1
46 30381 Belt B-39 1
47 50866 Keyway 3/8 x 3/8 x 1/2 1
48 30307 5/32 Long Shaft Spacer 1
49 30308 Clutch Rotor Spring Assy. 1
50 30309 Clutch Housing Only 1
51 30310 Complete Clutch 1
52 30380 Belts 5VX-600 2
53 50887 Keyway 3/8 x 4 3/4 1
54 30311 Endcap 1
55 30312 Shaft Bolt 1
56 30382 Control Panel 1
57 30383 RPM Gauge 1
58 30384 Wire Harness 1
59 30385 Engine Shut Down Cable 1
60 30386 Glow Lamp Light 1
61 30387 Throttle Control 1
62 30388 Key Switch 1
63 30389 Lamp Timer 1
64 30390 Jam Nut 1
65 30391 Engine Adjustment Bolt 2
66 30392 Bolt 1/2-13 x 2 4
67 30393 Lock Nuts 1/2-13 4
68 30394 Washers 1/2 USS 8
69 30403 Clamp Hose 3
70 30402 Hose Air Cleaner 1
71 30401 Air Cleaner Hood 1
72 30400 Air Cleaner Pre Cleaner Cap 1
73 30399 Mount Bracket - Air Cleaner 1
74 30398 Rubber Gasket - Air Cleaner 1
75 30397 Air Filter 1
76 30395 Air Cleaner Hood - End Cap 1
77 30396 Remote Air Cleaner Complete - Kubota 1

 

Chipper Assembly

Item Part No. Description Qty
1 30018 Hood Assy Weldment 1
2 30019 Body Weldment 1
3 30050 Bed Knife 1
4 50119 Washer 5/8 USS 4
5 50121 Washer 5/8 Lock 4
6 50701 Bolt 5/8-11 x 1 1/4 4
7 50604 Bolt 1/2-13 x 1 1/2 2
8 50116 Washer 1/2 USS 4
9 50052 Flex Lock Nut 1/2-13 2
10 50711 Bolt 5/8-11 x 7 1/2 1
11 50602 Flex Lock Nut 5/8-11 1
12 50119 Washer 5/8 USS 2
13 50062 Flex Lock Nut 5/8-11 2
14 50052 Flex Lock Nut 1/2-13 2
15 50116 Flat Washer 1/2 USS 2
16 30052 Stud Bar 1

 

Rotating Chipper Assembly

Item Part No. Description Qty
1 30010 Disk 1 1/2 1
2 30035 Shaft 1
3 50607 Bolt 1/2-13 x 2 1/4 14
4 50052 Flex Lock Nut 1/2-13 14
5 30009 Bolt 3/4-16 x 1 3/4 GR #8 10
6 30008 Lock Washer 3/4 10
7 30011 Knives 5/8 x 4 x 11 2
10 30094 Fan Blade Assy 2
11 30036 Shims 1/32, 1/16, 1/8, 3/16 -
12 30201 Bearing 2 1/4 SCM 2
13 30152 SMART FEED Bracket 1
14 30151 SMART FEED Magnet Collar 1
15 30217 Magnet 3
16 30202 Sheave 1
17 30204 Bushing 2 1/4 1
18 50809 Key 1/2 Sq x 3 1
20 50062 Flex Lock Nut 5/8-11 8
21 30346 Bearing Protector 1
22 29252 Smart Feed Sensor 1
23 29251 Smart Feed Controller 1

 

Upper Feed Roll Assembly

Item Part No. Description Qty
1 30020 Feed Roll Weldment 1
2 30097 Feed Roller 1
3 30375 Shaft 1
4 29267 Coupling 1
5 50881 Key 1/4 Woodruff 1
6 50719 Bolt 5/8-11 GR 8 x 3 2
7 50064 Stover Lock Nut 5/8-11 2
8 30021 Arm Assembly 1
9 29269 Bearing 1 1/2 SC (Square) 4
10 50604 Bolt 1/2 - 13 x 1 1/2 8
11 50052 Flex Lock Nut 1/2-13 8
12 29207 Hydraulic Motor 28 cu inch 1
13 50856 Key 1/4 sq. 1
14 50117 Washer 1/2 SAE 8
16 50114 Washer 7/16 SAE 16
17 50042 Flex Lock Nut 7/16-14 16

 

In Feed Hopper

Item Part No. Description Qty
1 30022 In-Feed Hopper Assy. 1
2 30023 Tray Assembly 1
3 30078 Hinge Pin Tray 1
4 30071 Feed Control Arm 1
5 30073 Hinge Pin Feed Control 1
6 50112 Lock Washer 3/8 4
7 29202 Valve 1
8 50401 Bolt 3/8-16 x 3/4 4
9 29075 Control Lever 2
10 50203 Bolt 1/4-20 x 1 1/4 3
11 50012 Flex Lock Nut 1/4-20 3
12 29260 Latch - Hopper 1
13 50902 Spring 1

Discharge Assembly

Item Part No. Description Qty
1 30017 Complete 6" Discharge Assy. 1
2 30039 Discharge Tube Weldment 1
3 30091 Deflector Weldment 1
4 29165 Control Arm Weldment 1
5 29168 Lock Handle 1
6 50901 Spring 1
7 50116 Washer 1/2 USS 1
8 50952 Keeper Spring Pin 1
9 50601 Bolt 1/2-13 x 3/4 2
10 50117 Washer 1/2 SAE 2
11 50042 Flex Lock Nut 7/16-14 2
12 50114 Washer 7/16 SAE 2
13 50546 All Thread Shaft 7/16-14 x 9 1/2 1
14 30034 Clamp Half Single Ear 1
15 30035 Clamp Half Double Ear 1
16 29172 Clamp Handle Bolt 1
17 50123 Washer 3/4 SAE 1
18 50702 Bolt 5/8-11 x 1 1/2 1
19 50062 Lock Nut 5/8-11 1
20 30016 Complete Clamp Assy. 1
21 29171 Pin Assy, Flange Lock 1
22 50956 Keeper Spring Pin 1

 

Decals

Mouse over Zoom

Item Part No. Description Qty
29500 Complete 510 SD Chipper Decal Set 1
1 30249 Model 510 SD Chipper 1
2 30248 Dosko Logo 1
4 29454 Safe Working Area 1
5 28455 Warning - Before You Turn This Key 1
6 29456 Towing Instructions 1
7 29457 Danger No Smoking Area - Fuel Tank 1
8 29458 Caution - Before Chipping Discharge Chute 1
9 29459 Danger - Before Opening Belt Guard 1
10 29460 Attention - Before Removing Battery Cover 1
11 29461 Diesel Only 1
12 29462 Gas Only 1
13 29463 Hydraulic Oil 1
14 29464 Danger - High Speed Discharge 1
15 29465 Danger - Never Reach Inside 1
16 29466 Do Not Remove Stickers 1
17 29467 Never Engage Clutch Above 1
18 29468 Danger - Never Reach, Never Operate 1
19 29469 Caution - Hot Muffler 1
20 29470 Infeed Tray Must Be Closed 1
21 29471 Warning - Proper Safety Gear 1
22 29472 California Proposition 65 Warning 1
23 29473 Warning - Engine Exhaust 1
24 29474 Danger - Do Not Open When Turning 1
25 29475 Danger Keep Hands Away (Feed Roll Area) 1
26 29476 Before You Open This Hopper 1
27 29477 SMART FEED 1
28 29499 Kubota Starting Instructions 1

 

Accessories / Attachments

Kindling Cracker

Item# BR1000

If you need to create kindling for your campfire, wood stove or fireplace the Kindling Cracker is just what you need. It makes cutting kindling safer, quicker and easier!

ORDER ONLINE OR BY PHONE 410-692-5170